
Model No.EY2650H TELESCOPIC PETROL POLE SAW



Model No.EY2650H TELESCOPIC PETROL POLE SAW



Model No.EY2650H TELESCOPIC PETROL POLE SAW



Model No.EY2650H TELESCOPIC PETROL POLE SAW



Model No.EY2650H TELESCOPIC PETROL POLE SAW



Model No.EY2650H TELESCOPIC PETROL POLE SAW

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note/∕ Note2

00/∕1/∕ -TM000002X 9EAR CASE A /∕

002 -TM0000002 GALL GEARIN9 60B /∕

0081/∕ -TM0000023 9EAR SHA4T /∕ F

00812 -TM0000080 9EAR SHA4T S /∕

0031/∕ -TM000002B GE*EL 9EAR SET /∕

005 -TM0000005 WORM WHEEL /∕

00V -TM0000006 GALL GEARIN9 60X /∕

00B -TM000000V GALL GEARIN9 60X7 /∕

00X X6/∕00513 RETAININ9 RIN9 S1X /∕

0/∕0 X62/∕081V RETAININ9 RIN9 R123 /∕

0/∕/∕1/∕ -TM0000025 OIL PZMP /∕

0/∕2 -TM000000X SEAL /∕

0/∕8 X/∕/∕/∕/∕/∕15 PAN HEAD SCREW M3-/∕0 WITH 
W

2

0/∕3 -TM00000/∕0 OIL PIPE ASS'Y /∕

0/∕6 X2223215 HE-. SOCUET HEAD GOLT M5-25 /∕

0/∕V X2220V1V HE-. SOCUET HEAD GOLT M5-/∕0 /∕

0/∕B -TM00000/∕/∕ HG GOLT 6-B /∕

0/∕X12 -TM000002V 9EAR CASE G /∕

020 -TM00000/∕8 GALL GEARIN9 600/∕DDW /∕

02/∕ -TM00000/∕3 SPROCUET /∕

022 -TM00000/∕5 SPEOCUET WASHER /∕ F

0221/∕ -TM000008/∕ SPROCUET WASHER S /∕

028 -TM00000/∕6 H.S. GOTTON HEAD SCREW M6-/∕
5

/∕ F

0281/∕ -TM0000082 E RIN9 S /∕

023 X228521B HE-. SOCUET HEAD GOLT M6-80 /∕

025 -TM00000/∕V ADKZSTER SCREW M3-80 /∕ F

0251/∕ -TM00000/∕V ADKZSTER SCREW M3-80 O /∕

026 -TM00000/∕B ADKZSTER /∕

02V X222/∕213 HE-. SOCUET HEAD GOLT M5-/∕2 3

02B -TM00000/∕X OIL TANU ASS'Y /∕

080 -TM0000020 TANU CAP ASS'Y /∕

08/∕ -TM000002/∕ H.S.H.GOLT M5-/∕2SW 2

082 -TM0000022 CHAIN CO*ER /∕

088 -TM0000028 4LAN9E NZT M6 /∕

08312 /∕2886612 POLE SAW HEAD ASSEMGLY /∕ F

D/∕0 INC. /∕15JV1/∕3J/∕612BJ80188

08318 /∕2V80013 POLE SAW HEAD ASSEMGLY , /∕

D/∕0 INC. /∕15JV1/∕3J/∕612BJ80188

08V1/∕ B0BD/∕21X MAUITA LO9O LAGEL /∕

08B /∕263BB1V CONTROL LE*ER ASSEMGLY /∕

D/∕0 INC. 8X155

08X 266/∕801X TAPPIN9 SCREW GIND PT 8-/∕6 /∕

030 35/∕5X510 SWITCH CO*ER /∕

03/∕ 35/∕5X312 SWITCH LE*ER /∕

032 28225/∕1X LEA4 SPRIN9 /∕

038 /∕BBB8216 LE*ER CASE SET /∕



D/∕0 INC. 55

033 83623B18 CLAMP 23 2

035 X222/∕B12 H.S.H.GOLT M5-/∕3 WITH WR 2

036 35/∕5X813 LOCU LE*ER /∕

03V 28853/∕18 TORSION SPRIN9 V /∕

03B /∕6B5V/∕13 CONTROL CAGLE /∕

03X 28853015 TORSION SPRIN9 /∕/∕ /∕

050 3558/∕81B THROTTLE LE*ER /∕

05/∕ 68BV/∕31V LEAD ZNIT /∕

052 68BV/∕81X LEAD ZNIT /∕

058 3520V/∕1V CORRZ9ATE TZGE /∕

053 26682612 TAPPIN9 SCREW 3-/∕B 3

055 /∕BBB8216 LE*ER CASE SET /∕

D/∕0 INC. 38

056 B08UB/∕1V CAZTION LAGEL /∕

05V B0/∕D/∕X13 SERIAL NO. LAGEL /∕

05B X/∕/∕2881/∕ PAN HEAD SCREW M5-20 /∕

05X /∕6B3VB13 HAN9ER /∕

0601/∕ /∕283XX18 CLEANER CO*ER ASSEMGLY /∕

D/∕0 INC. 6/∕

06/∕ 265VX/∕12 THZMG SCREW M3 /∕

062 338/∕V/∕13 AIR CLEANER ELEMENT /∕ F

0621/∕ 338/∕V/∕13 AIR CLEANER ELEMENT O /∕

068 338/∕6X1/∕ AIR CLEANER ELEMENT /∕

063 2666/∕B1X H.S.GZTTON HEAD GOLT M5-60 2

0651/∕ /∕2850/∕12 CLEANER PLATE ASSEMGLY /∕

D/∕0 INC. 6616BJ228J223J28/∕1283

066 /∕6283618 SEPARATOR PLATE /∕

06V 2/∕85301/∕ O RIN9 /∕5 /∕

06B 3238/∕618 CHECU *AL*E 2

06X 3220XX1X PIPE /∕

0V0 82566510 KOINT PIPE /∕

0V/∕ 332/∕5818 CARGZRETOR 9ASUET /∕

0V2 266VBV16 H.S.H.GOLT M5-/∕B WITH WR 2

0V8 35/∕B251X CLAMP /∕

0V3 35/∕V2X15 INSZLATOR /∕

0V5 2/∕853V1V O1RIN9 /∕2 /∕

0V6 322/∕0X12 GREATHER PIPE /∕

0VV 835X/∕B1/∕ HOSE CLAMP /∕

0VB 8/∕BV351X ROCUER CO*ER OZTER /∕

0VX X222221/∕ HE-. SOCUET HEAD GOLT M5-/∕6 3

0B0 358B6018 ROCUER CO*ER INNER /∕

0B/∕ /∕628031X ROCUER CO*ER 9ASUET /∕

0B2 32380213 PLZ9 CAP /∕

0B8 823BX/∕1B PLZ9 CAP SPRIN9 /∕

0B3 /∕6B58310 SPARU PLZ9 /∕

0B5 /∕255531V ROCUER ARM ASSEMGLY 2

0B6 25620012 PIN 5 /∕

0BV 256B6510 ROD 2.5 2

0BB 82566B13 SPRIN9 RETAINER 2

0BX 35/∕V8510 CLZTCH CASE /∕

0X0 X2222B1X H.S.H.GOLT M5-/∕B WITH WR 8



0X/∕ 35056X1B SPACER /∕

0X2 X6/∕05215 RETAININ9 RIN9 <E-T( S1/∕2 /∕

0X8 2/∕0/∕/∕/∕15 GALL GEARIN9 620/∕LLZ /∕

0X3 X62/∕5/∕16 RETAININ9 RIN9 R182 /∕

0X5 /∕65V3V13 CLZTCH DRZM COMPLETE /∕

0X6 266B6313 SHOZLDER HE-. GOLT M6-25 2

0XV 26VB/∕V16 WASHER B 2

0XB /∕26/∕8510 CLZTCH ASSEMGLY /∕

D/∕0 INC. XXJ/∕00

0XX1/∕ /∕6/∕8821/∕ CLZTCH SHOE 2

/∕00 28/∕BB/∕18 TENSION SPRIN9 V /∕

/∕0/∕ 26VB/∕216 WASHER 6 2

/∕02 26308X1X CONED DISU SPRIN9 HE-NZT M
B1/∕8

/∕

/∕08 8/∕B56X18 4LYWHEEL /∕

/∕03 33302/∕16 TZGE /∕

/∕05 26660213 HE-. SOCUET HEAD GOLT M3-20 2

/∕06 35203X10 SPACER 2

/∕0V /∕6B55X13 I9NITION COIL /∕

/∕0B 26B28B15 PIN 5 /∕

/∕0X /∕255521/∕ CAM 9EAR ASSEMGLY /∕

/∕/∕0 8/∕8/∕6X13 CAM LI4TER 2

/∕/∕2 26B28X18 PIN 3 /∕

/∕/∕8 /∕622V312 CAM 9EAR CO*ER 9ASUET /∕

/∕/∕3 8/∕B33815 CAM 9EAR CO*ER /∕

/∕/∕5 X222221/∕ HE-. SOCUET HEAD GOLT M5-/∕6 8

/∕/∕6 /∕853VB1X CYLINDER GLOCU ASSEMGLY /∕

D/∕0 INC. /∕/∕VJ/∕/∕BJ/∕8V

/∕/∕V X222221/∕ HE-. SOCUET HEAD GOLT M5-/∕6 6

/∕/∕B 32320/∕10 CHECU *AL*E 2

/∕/∕X 83688/∕16 MZ44LER 9ASUET /∕

/∕20 /∕6B55313 E-HAZST MZ44LER /∕

/∕2/∕ 26633013 HE- SOCUET HEAD GOLT M5-30 2

/∕22 /∕6B3B81/∕ PZLLEY /∕

/∕28 35/∕V8/∕1B MZ44LER PLATE /∕

/∕23 X222/∕B12 H.S.H.GOLT M5-/∕3 WITH WR /∕

/∕25 68BV0V13 LEAD ZNIT /∕

/∕26 68BV0B12 LEAD ZNIT /∕

/∕2B X222/∕B12 H.S.H.GOLT M5-/∕3 WITH WR /∕

/∕2X 35826615 CYLINDER CO*ER /∕

/∕80 X222/∕B12 H.S.H.GOLT M5-/∕3 WITH WR /∕

/∕8/∕ 3230B212 GZ44ER RZGGER /∕

/∕82 X222/∕/∕16 H.S.H.GOLT M5-/∕2 WITH W /∕

/∕88 X2222618 HE-. SOCUET HEAD GOLT M5-/∕B 2

/∕83 8/∕B23X1/∕ PIPE HOLDER /∕

/∕85 8/∕B25016 PIPE HOLDER /∕

/∕86 3230B810 GZ44ER RZGGER /∕

/∕8V 32320012 SPACER 2

/∕8B 283/∕0B10 COMPRESSION SPRIN9 X 2

/∕301/∕ 82686618 E-HAZST *AL*E /∕

/∕381/∕ 82686V1/∕ INTAUE *AL*E /∕

/∕33 /∕X5/∕351B PISTON RIN9 SET /∕



/∕3V 8/∕B33/∕1X PISTON /∕

/∕3B 25303012 WOODRZ44 UEY 8 /∕

/∕3X1/∕ /∕28VV31V CRANU SHA4T ASSEMGLY /∕

D/∕0 INC. /∕501/∕52

/∕501/∕ 2/∕8V6X1X OIL SEAL /∕0 /∕

/∕5/∕ 26V3001X 4LAT WASHER 28 /∕

/∕521/∕ 2/∕80BX1/∕ OIL SEAL /∕2 /∕

/∕58 25VVB/∕1X PISTON PIN /∕

/∕53 288XV61B CLIP 2

/∕55 /∕6283515 OIL CASE 9ASUET /∕

/∕56 8360B81X LEAD *AL*E /∕

/∕5V 8/∕BX/∕010 RETAINER PLATE /∕

/∕5B X22/∕/∕21B HE-. SOCUET HEAD GOLT M3-/∕0 /∕

/∕5X 8/∕B5BB1X OIL CASE /∕

/∕60 X222221/∕ HE-. SOCUET HEAD GOLT M5-/∕6 3

/∕6/∕ 3238331B DAMPER /∕

/∕62 8368051V 9ASUET /∕

/∕68 2666/∕/∕18 HE- GOLT M6-B /∕

/∕63 2/∕853B15 O1RIN9 20 /∕

/∕65 82566510 KOINT PIPE /∕

/∕661/∕ 2B20201B HOSE CLAMP /∕

/∕6V1/∕ 8256661B OIL WEI9HT /∕

/∕6B1/∕ /∕25B051B OIL TZGE ASSEMGLY /∕

C/∕0 32380/∕16 OIL TZGE /∕

D/∕0 INC. /∕66J/∕6V

/∕6X 35203V13 OIL CAP /∕

/∕V0 32383810 9ASUET /∕

/∕V/∕ 35203B12 OIL PIPE /∕

/∕V2 X222/∕B12 H.S.H.GOLT M5-/∕3 WITH WR 2

/∕V8 /∕25V2B10 4ZEL TANU CAP ASSEMGLY /∕ F

/∕V81/∕ /∕2V/∕/∕215 4ZEL TANU CAP ASSEMGLY O /∕

/∕V5 /∕6BV5513 TZGE COMPLETE /∕

/∕V6 2B20201B HOSE CLAMP /∕

/∕VV /∕685/∕B18 9ASOLINE 4ILTER /∕

/∕VB 35/∕V861B 4ZEL TANU /∕

/∕VX 3230B016 GZ44ER RZGGER 2

/∕B0 3230B/∕13 GZ44ER RZGGER /∕

/∕B/∕ 35/∕V8V16 TANU 9ZARD /∕

/∕B2 X222/∕B12 H.S.H.GOLT M5-/∕3 WITH WR 3

/∕B8 /∕X580B16 RECOIL STARTER SET /∕

D/∕0 INC. /∕22J/∕B3J/∕B5J/∕BV1/∕X8

/∕B3 3238/∕X1V STARTER UNOG /∕

/∕B5 32385X15 DAMPER /∕

/∕BV 2665B51B TAPPIN9 SCREW 5-/∕2 /∕

/∕BB 825X2813 SWIN9 ARM /∕

/∕BX 35/∕X8B16 COLLAR /∕

/∕X0 35/∕X8V1B REEL /∕

/∕X/∕ 28225B15 SPIRAL SPRIN9 /∕

/∕X2 33302812 STARTER ROPE /∕

/∕X8 35/∕V8813 STARTER CASE /∕

/∕X3 X222281X H.S.H.GOLT M5-/∕6 WITH WR 3



/∕X6 B/∕656510 MAUITA LO9O LAGEL /∕

/∕XV /∕6BV621V CARGZRETOR /∕

D/∕0 INC. /∕XB120VJ20X12/∕3

/∕XB 825X2216 SWI*EL /∕

/∕XX 3/∕8/∕301X WASHER /∕

2001/∕ WK000X6863 SCREW M8-B WITH WASHER 2

20/∕ 25VX631/∕ STOP RIN9 E18 /∕

202 2/∕858B1B O RIN9 2 /∕

208 825XB512 KET /∕

203 283/∕B816 CONICAL COMPRESSION SPRIN9
 51X

/∕

205 332/∕551X PZMP 9ASUET /∕

2061/∕ WK0000X5XX PZMP DIAPHRA9M /∕

20V /∕3/∕V8V1/∕ PZMP GODY /∕

D/∕0 INC. 20B

20B 85202/∕1/∕ INLET SCREEN /∕

20X 332/∕531/∕ METERIN9 DIAPHRA9M 9ASUET /∕

2/∕0 /∕6B6201V METERIN9 DIAPHRA9M /∕

2/∕/∕ /∕3038B1B AIR PZR9E GODY /∕

2/∕2 3238/∕31V PRIMER PZMP /∕

2/∕8 8362V010 PRIMER PZMP CO*ER /∕

2/∕3 2665B213 TAPPIN9 SCREW 8-23 3

2/∕5 B/∕03551X CAZTION PLATE /∕

2/∕6 B004V81V INDICATION LAGEL /∕

2/∕V X3/∕/∕5/∕1X 4LAT WASHER 6 /∕

2/∕B B/∕656V16 SERIAL NO. LAGEL /∕

220 B08UX016 EY2650H MODEL NO. LAGEL /∕

222 B/∕X38012 CAZTION TA9 /∕

228 26632V16 TAPPIN9 SCREW 3-/∕2 /∕

223 3522/∕X1/∕ CHOUE PLATE /∕

28/∕ 35222016 CHOUE LE*ER /∕

282 26600V1B TAPPIN9 SCREW GIND PT 8-/∕0 /∕

288 85202018 SEPARATOR MESH /∕

283 358B6518 SEPARATOR CASE /∕

285 358B621X OIL CASE PLATE /∕

2861/∕ /∕8566B13 SHORT GLOCU ASS'Y 25.3CC /∕

D/∕0 INC. B51BBJ/∕0B1/∕/∕0J/∕/∕21/∕/∕BJ

D20 INC. /∕8VJ/∕8BJ/∕30J/∕38J/∕33J/∕3VJ

D80 INC. /∕3X1/∕53

800 T46/∕/∕606BG UNOG /∕

80/∕ T4/∕/∕X40B30 HE-.GOLT /∕

802 T43/∕/∕M0B00 4LAT WASHER /∕

808 T4/∕20S0625 HE-.SOCUET HEAD GOLT <M6-25
(

/∕

803 T4/∕20S05/∕0 HE-.SOCUET HEAD GOLT <M5-/∕0
(

/∕

805 T426/∕600/∕A SLIDE HOLDER /∕

806 T46/∕2600BA SLEE*E /∕

80V T4865/∕00BA SLIDE HOLDER WASHER /∕

80B T468620V0A CZSHION TZGE /∕

80X1/∕ /∕3260V1V TELESCOPIC PIPE COMPLETE /∕

C/∕0 T488/∕282BA MAIN PIPE ASSY /∕



D/∕0 INC. 56J80018/∕X

8/∕0 T46/∕2600XA DRI*E GZSH 3

8/∕/∕ T46/∕260/∕0A GZSH HOLDER 3

8/∕2 T458/∕80/∕2A SPRIN9 5

8/∕8 T43/∕/∕V02VA DRI*E SHA4T /∕

8/∕3 T436/∕8005G SET COLLAR /∕

8/∕5 T42X0Q0506 HE-.SOCUET HEAD SET SCREW /∕

8/∕6 T46/∕260/∕0A GZSH HOLDER /∕

8/∕V T43B0K/∕200 SNAP RIN9 <S1/∕2( /∕

8/∕B1/∕ T488/∕B/∕35G 9ZIDE PIPE ASSY /∕

8/∕X T42334030B SCREW /∕

820 2B62B316 CAP /∕

A0/∕ /∕255/∕615 GAND ASSEMGLY /∕

A02 /∕X523612 SA4ETY 9O99LE /∕ F

A081/∕ /∕XV00V16 OIL SET /∕ F

A0812 /∕X/∕A/∕B1X OIL SET O /∕ F

A0818 /∕XV00V16 OIL SET O /∕

A03 B8/∕8031V ACCESSORY GA9 /∕

A05 VB228816 GO- DRI*ER /∕01/∕6 /∕

A06 VB802016 1 DRI*ER /∕

A0V VB822812 HE-. WRENCH 3 /∕

A0B /∕656X51V 9ZIDE GAR /∕0 /∕

A0X 3520X81V 9ZIDE GAR CASE /∕

A/∕0 /∕X6/∕321V SAW CHAIN SET /∕ F

A/∕01/∕ /∕X/∕H2013 SAW CHAIN /∕0 SET O /∕

Please state Parts No. when yo)r order. Print Date 28//∕0/2028


